
 

 

DRAFT  

 

Wastewater Management Plan 

Report 

 

Town of Coventry WPCA 

December 2023

DRAFT



Table of Contents Tighe&Bond 

 i 

Executive Summary 

Section 1 Introduction 

1.1 Background ...................................................................................1-1 

1.2 Project Regulatory History ...............................................................1-1 

1.3 Current Project Drivers ...................................................................1-2 

Section 2 Existing Wastewater Infrastructure Overview 

2.1 Collection System ...........................................................................2-1 

2.2 Pump Stations ...............................................................................2-3 
[...]
• There is an inflow component to the flows. However, the responses appear to have 

decreased since the recent pump station modifications. The storm response and inflow 

volumes identified after March 2022 do not appear to be at levels that justify further 

investigations.  It was concluded that if flow responses continue to follow this trend, 

no additional study seems necessary. If an increase in storm response flows is 

observed in the future, smoke testing should be performed.  

Pump Station Evaluation 
As presented in Table EX-5, the average future flow to the Coventry WPCF is 266,000 GPD. 

As part of the Wastewater Management Planning, an evaluation of the existing pump station 

capacities was conducted to determine if the Avery Shores and Lakeview Drive Pump Stations 

have adequate capacity to accept these future flows. 

Existing and future parcel counts for lots connected to each station were used as the basis for 

estimating future flows.  Future peak flows were compared to the current pump station pump 

rate to determine if adequate capacity exists. Conclusions reached are as follows: 

• Future peak flows to the Lakeview Drive Pump Station were estimated at 187 GPM. 

This is less than 60% of the pump station’s capacity of 330 GPM.  Therefore, the 

Lakeview Drive Pump Station has adequate capacity under future flow conditions. 

• Future peak flows to the Avery Shores pump station were estimated at 405 GPM which 

is 5% higher than the current pump station capacity of 386 GPM and likely within the 

margin of error for this very conservative estimate.  The estimate is conservative 

because of the following reasons: 

  

1) The peak flow from Lakeview will be sustained only several minutes before the 

pumps cycle off for several more minutes (because Lakeview’s peak flow incoming 

flow is only 60% of its capacity).  This means the peak flow entering the Avery 

Shores pump station’s wet well from Lakeview Station will be reduced and 

sustained for a short period of time relative to the capacity of the Avery Shores 

wet well’s working volume. 

2) It is not known when or if all lots within the Sewer Service Area will connect to the 

Coventry sewer system.   

For this reason,  it can be concluded that the Avery Shores pump station appears to 

have adequate capacity for existing and future flows. This evaluation should be 

performed again when the pumps are replaced. 

DRAFT



Executive Summary Tighe&Bond 
 

 

 

Wastewater Management Plan E-8 

Existing Treatment Plant Assessment  

Section 5 of this report includes a detailed discussion of the condition and capacity of the 

following major components of the existing treatment plant: 

• Preliminary Treatment 

o Screening 

o Pumping 

o Influent Flow Metering 

o Grit Removal 

• Clarigester Evaluation 

• Solids Handling 

• Plant and Potable Water System 

• Disinfection 

Available Space for New Facilities: 

If the decision is made to upgrade the existing WPCF, adequate space must exist for the 

construction of all new facilities, and provisions must be made to allow for treatment 

processes to remain operational during construction. 

The WPCF currently utilizes 8 rapid infiltration basins (RIBs) for groundwater discharge.  

Discussions with operating personnel have confirmed that it is currently not feasible to take 

one or more RIBs out of service without impacting the ability of the plant to dispose of effluent 

during periods of high flow.  The treatment plant site has a large area at the southern end of 

the property, part of which is being used as a cornfield. 

Therefore, the following assumptions were made to allow the plant construction to move 

forward while still maintaining eight RIBs in service: 

• Basin No. 1, which is adjacent to the existing headworks building, would be 

decommissioned. This space will be used for the construction of an upgraded treatment 

plant. Additional space between the clarigesters and the RIBS will be used if necessary. 

• Basin No. 6 will be expanded to the southwest, partially into the cornfield to make up for 

the loss of Basin 1.  Once the treatment plant upgrade is complete, the basin extension 

will be demolished, and the cornfield can be re-established. 

Additional Recommended Improvements: 

The existing wastewater treatment plant was constructed in 1985, and as such, there are a 

number of components that are at or nearing the end of their useful life. In addition to the 

treatment process components, an inspection of the existing treatment plant components was 

conducted from a structural and electrical perspective in March 2023. Input was also sought 

from operating staff on specific improvements that should be made. The following 

recommended basic improvements will be considered under the treatment plant upgrade and 

Windham connection alternatives as applicable.  

Structural: 

• Replacement of the existing roof and provide new exterior stairway for access. 

• New larger door on the south side of the building near the laboratory. 

• Interior painting of CMU walls in the generator room. 

• Recoat concrete floors in the truckway. 

• Repair building exterior where woodpecker damage was noted. 

DRAFT



Executive Summary Tighe&Bond 
 

 

 

Wastewater Management Plan E-9 

Electrical: 

• New electric utility service downstream of the existing transformer, including a new 

Main Circuit Breaker, Distribution Panelboard, replacement of the MCC and a new 

Lighting Panelboard 

• LED Lighting Upgrades 

• Conduit and Wire as applicable 

Treatment Plant Analysis: Common Components  

Discharge Location:  

In order to handle the future flows and loads, the Coventry WPCF must be able to treat flows 

received to the level required for following alternatives considered in this study: 

1. Fully Treat on-site and discharge to the groundwater 

2. Fully Treat on-site and discharge to the Willimantic River 

For the groundwater alternative, an evaluation was conducted of the feasibility of constructing 

a large-scale on-site subsurface wastewater absorption system (SWAS) to replace existing 

rapid infiltration basins (RIBs) which currently discharge treated municipal wastewater flows 

from the Coventry, CT Water Pollution Control Facility (WPCF).  This analysis confirmed that 

maintaining the current groundwater discharge for the Coventry WPCF is not feasible.  A 

technical memo summarizing this work was submitted to and approved by the Town and the  

Connecticut DEEP in July 2022.  Therefore, the evaluation of a new treatment facility will 

therefore assume a new discharge to the Willimantic River. 

Future Discharge Permit Limits/Design Criteria: 

A discharge to the Willimantic River will require a NPDES discharge permit, which according 

to the CT DEEP is permittable because the river is a Class B river. A summary of the design 

criteria to be used in the treatment plan evaluation is summarized in Table EX-6 below: 

TABLE EX-6 
Surface Water Discharge Criteria 

BOD5 
(mg/l) 

TSS 
(mg/l) 

Ammonia 
Nitrogen 
(mg/l) 

Total 
Nitrogen 
(mg/l) 

Phosphorus 
(mg/l)  

E-Coli 
(Col/100ml) 

 
DO  

(mg/l min) 

30 30 2 6 0.7 410 5 

 

Common Upgrade Improvements: 

Under all secondary treatment technologies, the influent pump station and headworks would 

be generally upgraded as follows: 

• New headworks Influent Screens. 

• The existing pump station with 8” discharge pipes and 8” suction pipes from the 

existing wet wells would not require modification if three pumps are selected to handle 

future flows.   

• A larger influent magnetic flow meter would be provided. 

• The existing aerated grit removal system would remain. 

DRAFT



Executive Summary Tighe&Bond 
 

 

 

Wastewater Management Plan E-10 

• The balance of the treatment process would ideally flow by gravity from the effluent 

of the existing aerated grit chamber. 

• Three influent pumps would be provided to handle the design peak flow of 1050 gpm. 

Secondary Treatment Technology Evaluation 

Several secondary treatment technologies screened for potential use at the Coventry WPCF.  

This screening was performed to select the top three technologies that are the most 

appropriate to small system such as Coventry’s, given the influent loads, anticipated effluent 

criteria, and the fact that the existing plant is currently staffed with 2 operators. 

Specific technologies evaluated are as follows: 

• Conventional Activated Sludge – Modified Ludzack-Ettinger (MLE) 

• Conventional Activated Sludge – A20 Process – Anaerobic/Anoxic/Oxic 

• Conventional Activated Sludge – 4 Stage Bardenpho 

• Conventional Activated Sludge – 5 Stage Bardenpho 

• Rotating Biological Contactors with Add On Treatment 

• Moving Bed Biofilm Reactors 

• Conventional Activated Sludge – Oxidation Ditch 

• Sequencing Batch Reactors 

• AquaNereda: Granular Sludge in an SBR Configuration 

• Membrane Reactors 

The three alternatives shortlisted are listed below, along with their advantages and 

disadvantages: 

 

Activated Sludge Oxidation Ditch 

Advantages   

• Does not require fine screens to protect equipment. 

• Long solids retention time enhances removal of organic matter and suspended solids 

and also lowers sludge yield rates to minimize solids production. 

• Resilient in handling temporary spikes in organic loading or hydraulic flow without 

significant adverse effects on treatment performance. 

• Ease of operation and maintenance. 

• Require relatively shallow tanks (on the order of 10-12 feet) that would not require 

deep excavation at Coventry’s site allowing them to be constructed at a similar 

hydraulic grade line as the existing aerated grit chamber (allowing it to be reused). 

• No Nitrate recycle pumps required. 

• Larger size allows storage of sludge in the process prior to dewatering. 

Disadvantages   

• Requires larger footprints compared to SBR and MBR. 

DRAFT



Executive Summary Tighe&Bond 
 

 

 

Wastewater Management Plan E-11 

• Requires downstream clarifiers for solids separation. 

Manufacturers   

• EIMCO (now Ovivo) Carrousel®  (Jewett City, Simsbury CT, UCONN, New 

Canaan, Suffield, Ansonia, Westport some without primary clarification with 

mechanical aerators. 

• Evoqua Orbal® with brush style aerators (Seabrook NH)  

SBR   

Advantages   

• Does not require fine screens to protect equipment. 

• Small footprint and no need for a downstream clarifier or return sludge pumping. 

• Lower energy consumption due to intermittent operation and the absence of 

continuous aeration during non-aeration phases.  

Disadvantages   

• Complex control and operation 

• Peak flow handling required adjustment in cycle times and/or necessitating larger 

tank size and/or storage to handle for peak flow events. 

• Potential for foaming and scum formation, which is difficult to remove (and often is 

not) due to the varying water level in the tank. 

• Generates thinner sludge during each cycle, requiring an unthickened sludge storage 

tank prior to sludge thickening process. Such a tank would have to be aerated if 

biological phosphorus removal was to be relied upon. 

• The batch nature of the process relies on deep/taller tanks (on the order of 20 feet)  

that would require the tanks be constructed deep into the ground (allowing reuse of 

the existing grit chamber) or up higher (requiring new a new aerated grit chamber). 

• The batch nature of the process results in the rising and falling of the water level in 

the reactors effluent flows that start and stop.  To allow for efficient disinfection 

(assuming UV), this would require additional post equalization tanks and either 

additional pumping or automated modulating valves.  The net result of this could be 

a deep (buried) UV system and effluent pipe to the river or a tall SBR structure with 

new grit chamber and larger HP influent pumps. 

Manufacturers   

• Aqua Aerobics markets a true batch SBR system that is common in CT (Thomaston 

@ 1.3 MGD, Plainville @ 2.2 MGD) and is now being designed in Orleans MA  

• Jet Tech (Shelton). 

 

 

 

 

 

 

  

DRAFT



Executive Summary Tighe&Bond 
 

 

 

Wastewater Management Plan E-12 

MBR 

Advantages   

• Small footprint and no need for a downstream clarifier. 

• Resilience in handling temporary spikes in organic loading or hydraulic flow without 

significant adverse effects on treatment performance. 

• Reduced sludge production, resulting in potential cost saving for sludge disposal.  

Disadvantages   

• Fine screening is required. The Coventry WWTP headworks has spatial constraints 

that will likely prevent the installation of any form of fine screen system within the 

current headworks building.  This would likely require a new headworks building to 

accommodate a fine screen.  Even with Fine screening, hair can build up in tanks. 

• Higher capital and operating cost due to membrane modules inclusion and regular 

cleaning and replacement requirements.  Higher peak flows require more 

membranes driving up costs for membranes of peak flow storage.  

• Higher energy consumption due to continuous aeration for biological process and 

membrane scouring. 

• Sensitive to high concentration of solids, grease, and certain chemicals, potentially 

requiring preliminary treatment.  

• Lower sludge settling rate, which may require chemical addition. 

Manufacturers   

• Ovivo with Kabota Plate Membranes (Wayland, MA @ 0.052 MGD, Westford MA @ 

0.1 MGD, Southborough MA @ 0.03 MGD) 

• Zenon (were replaced after 6 years with Lane Christiansen in Redding/Georgetown 

CT) 

Short List Vendor Evaluation Methodology 

In order to determine the most appropriate secondary treatment process to be used in 

Coventry, formal quotes were obtained from equipment vendors for each of the 3 short-listed 

technologies. Reference is made to Section 6 for a detailed description of the assumptions 

made for the purposes of evaluating the vendor responses, and specific information contained 

within each vendor response. 

The matrix and ranking system illustrated in Table EX-7 was developed to summarize the 

above discussion and evaluate the three alternatives based on subjective criteria to allow 

them to be compared and ranked. A rank scoring system from 0 to 5 was used, with the 

lowest score being the best: 

 
 
 

DRAFT



Executive Summary Tighe&Bond 
 

 

 

Wastewater Management Plan E-13 

TABLE EX-7 
Treatment Process Alternatives Comparison and Ranking Summary 

Criteria SBRs Oxidation Ditches MBRs 

Impact on Existing 
Plant Processes 

Moderate +2 
(All fit within RIB #1 near existing process building. All require construction 

of temporary RIB to allow taking RIB # 1 off line) 

New Buildings 

Not Required +2 
(Possibly aeration blowers and 

automatic valves  may be 
protected in confined space) 

Not Required +0 
(if Submersible RAS 

Pumps are used) 

Required +5 
 

Odor Potential 
Low +3 

(Flow into raw wastewater 
in SBR’s has an air gap) 

Low +2 
(Submerged inlet) 

Low +2 
(Submerged inlet) 

Capability of meeting 
possible future 
regulated 
contaminants 

Low +3 
(Post EQ pumps could be 

replaced with high head 
pumps if needed to pump to 

add on process) 

Low +4 Low +4 

Process Complexity  
Medium +4 Low +0 High +5 

Maintenance 

Medium-High +3 
(3 Floating Decanters, 3 

Floating Mixers, 6 
retrievable/1 fixed aeration 
grids, 3 WAS pumps. 4+ 

Blowers, 2 Post EQ pumps, 
many instruments) 

 

Medium +1 
(10 submersible 

mixers, 2 aerators,  
4 RAS/WAS pumps, 

2 clarifiers) 

High +5 
(Membranes are 

maintenance intensive) 

Reliability 

Medium +3 

(Many components to be 
controlled on hourly basis) 

High +0 

(Can run in hand) 

Low +5 

(Membranes subject to 
fouling, Fine screens, 
multiple auto controls) 

Total Ranking Score 20 9 28 

Relative “Subjective 

Cost” Score 
20/20 = 1.00 9/20 = 0.45 N/A - Eliminated 
[...]
o DEEP’s 2014 Interim Phosphorus Strategy capped the pounds per day being 

discharged from the existing WPCFs in the Willimantic River to levels seen 

from 2001 and 2007 in order to prevent the “enrichment factor” of 

phosphorus in the river from exceeding the maximum target factor of 8.4 

mg/l. Because Coventry’s discharge was to groundwater (and it is generally 

assumed that soil absorbed the phosphorus), the discharge from Coventry 

WPCF was not included in the study (even though there is evidence some 

phosphorus in the groundwater may have entered the river). 

o As indicated in Figure 6 of Appendix B, the other WPCFs in the river were 

capped at existing discharge levels on a pounds per day basis. Also as 

indicated in Figure 6, an argument could be made that if Coventry’s 

phosphorus discharge to the river was included in the strategy, Coventry 

would also have been capped at 6.5 lbs/day while maintaining an 

enrichment factor of less than 8.4 in the river. This loading at future flows 

of 260,000 gpd is a concentration of <3.0 mg/l. 

o For planning purposes, it was assumed that an effluent concentration of 0.7 

mg/l (at 260,000 gpd, this is 1.52 lbs/day) would be required which is 

equivalent to the average historical discharge concentration for Stafford’s 

WPCF and slightly less than Windham’s at ~ 1.0 mg/l. It is noted that 

Windham technically discharges to the Shetucket River and this is not clear 

in Figure 6. 

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 
 

 

Wastewater Management Plan  6-3 

o It is noted that if the limit is as low at 0.5 mg/l, then this could likely be 

achieved with only additional chemical impacting only operational costs. It 

is also noted that Coventry should argue for a limit as high as 2.5 mg/l 

which is similar to UConn’s historical discharge level. 

• Ammonia: 

o The following limits exist for the other WPCFs in the river: 

▪ Stafford: No Limit in Winter (Nov thru May) and 3-4 mg/l in Summer 

▪ UConn: 20 mg/l in Winter (Nov thru May) and 2 mg/l in Summer 

▪ Windham: (No Limits) 

o For planning purposes and to meet the Total Nitrogen Limit, it was assumed 

Ammonia would need to be 2 mg/l year round. 

• Metals: 

o While the Uconn WPCF has no limits on Copper, Stafford and Windham do 

have limits of 0.355 and 0.614 kg/day for the 30 day average as well as 

maximum daily limits. 

o For planning purposes, it is assumed that treatment for metals will not be 

needed. Any further metals evaluation is beyond the scope of this study. 

The plant does not collect metals data for its current effluent.  Specific 

discharge permit requirements related to metals will ultimately be 

dependent on future industrial expansion, if any. DEEP has indicated that 

limits on heavy metals will be contingent on future industry and water 

quality data collected at the plant, evaluated based on current water quality 

regulations. 

• Disinfection: Seasonal Bacteria. 

o It will be assumed that Coventry will match Stafford, Windham & UConn’s 

WPCF Limits of 410 colonies per 100 ml for E-Coli. 

• Dissolved Oxygen: 

o CTDEEP has indicated that an expanded plant will be required to meet the 

dissolved oxygen (DO) requirement for Class B waters of not less than 5 

mg/l at any time. 

o This may trigger the need for post aeration under certain secondary 

treatment technologies. 

A summary of the design criteria to be used in the treatment plan evaluation is 

summarized in Table 6-1 below: 

TABLE 6-1 
Surface Water Discharge Criteria 

BOD5 
(mg/l) 

TSS 
(mg/l) 

Ammonia 

Nitrogen 
(mg/l) 

Total 

Nitrogen 
(mg/l) 

Phosphorus 
(mg/l)  

E-Coli 
(Col/100ml) 

 
DO  

(mg/l min) 

30 30 2 6 0.7 410 5 

 

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 
 

 

Wastewater Management Plan  6-4 

6.3 Influent Pump Station and Headworks 
Under all secondary treatment technologies, the influent pump station and headworks 

would be generally upgraded as follows: 

• New headworks Influent Screens would be provided as discussed in Section 5.  

However, it is recognized that some treatment technologies being considered might 

require finer screening that may not be achievable in the available existing 

footprint. 

• The existing pump station with 8” discharge pipes and 8” suction pipes from the 

existing wet wells would not require modification if three pumps are selected to 

handle future flows.  This is because the piping appears to have been designed 

with future growth in mind. 

• A larger influent magnetic flow meter would be provided. 

• The existing aerated grit removal system, having sufficient capacity, would remain 

as discussed in Section 5. 

• The balance of the treatment process would ideally flow by gravity from the effluent 

of the existing aerated grit chamber. 

• Three new larger influent pumps would be provided to handle the design peak flow 

of 1050 gpm as discussed below. 

The influent pump criteria were developed at the same time as selecting pumps for the 

force main to Windham as discussed in Section 7.  The initial goal was to consider three 

pumps capable of providing 525 gpm at 40 feet of THD operating during wet weather with 

smaller jockey pumps being used to handle dry weather flows with near continuous 

pumping.   

However, as discussed in detail for the Windham pump selection, the use of smaller jockey 

pumps that could turn down to the low flow that enters the plant was found to be 

impractical.  The larger pumps turndown on VFDs was likely limited to 2:1 meaning that 

the treatment process would likely see flows vary between 0 gpm (pump off) and 260 

gpm (Pump running at minimum speed) during dry weather.  This means that the starting 

and stopping of flows will need to be considered while designing the downstream 

treatment processes, especially the disinfection systems and plant water systems. 

Based on the criteria specified above, the vendor provided a selection for three pumps 

designed to pump at a rate of 525 gpm each. 

6.4 Treatment Plant Technologies Overview/Screening 

6.4.1 Nitrogen and Phosphorus Removal Overview 

This section describes various biological treatment processes commonly used for nitrogen 

and phosphorus removal. This preliminary screening has been performed in order to 

develop a short-list of potential alternatives for Coventry’s WPCF which will be evaluated 

in more detail in the next phase of this project. 

An overview of basic nitrogen and phosphorus removal is presented below. 

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 
 

 

Wastewater Management Plan  6-5 

• Total Nitrogen is composed of organic and inorganic forms of nitrogen, and is 

measured as the sum of organic, ammonia, nitrite and nitrate forms (all measured 

“as nitrogen”). Biological nitrogen removal is a two-step process which depends on 

the conversion of ammonia and organic nitrogen to nitrate in an aerobic 

environment (nitrification), and subsequent conversion of nitrate to nitrogen gas 

in an anoxic environment (denitrification).  Because the microorganisms 

performing biological denitrification require an energy source (e.g., BOD), 

denitrification is typically practiced in a pre-anoxic zone to take advantage of the 

readily available carbon source in the influent ahead (in either space or time) of 

the aerated zone where most of the BOD removal and nitrification occurs. Because 

nitrification is the first step in the nitrogen removal process, the nitrate rich recycle 

stream from the aerobic zone is recycled to the pre-anoxic zone to achieve 

denitrification. For treatment processes that include a post-anoxic zone, an 

external source of carbon like methanol or glycerin is often added as an energy 

source. Nitrogen removal can also occur endogenously, but this occurs at a much 

slower rate and requires larger process tanks. 

• Phosphorus removal typically occurs through chemical treatment via the addition 

of a coagulant (generally an iron or aluminum salt), biological treatment, or a 

combination of both, followed by solids removal.  

o Biological phosphorus removal is a two-step activated sludge process requiring 

an anaerobic zone followed by an aerobic zone. In the anaerobic zone, 

phosphate accumulating organisms (PAOs) will release phosphorus. The 

released phosphorus, as well as much of the influent phosphorus, is 

subsequently taken up by PAOs in the aerobic zone as a means of storing 

energy for the future growth that occurs under anaerobic conditions. The 

phosphorus is removed when the PAOs are settled/filtered and subsequently 

removed from the system with the waste solids.  As noted, PAOs release 

phosphorus under anaerobic conditions. Therefore, the waste sludge containing 

PAOs removed from the activated sludge process and any solids handling 

processes must be maintained under aerobic conditions. If this is not the case, 

then the decant from any thickening or dewatering processes must be treated 

chemically to remove the released phosphorus. 

o Chemical phosphorus removal consists of precipitating soluble phosphorus 

through the addition of coagulating chemicals and formation of settleable 

particles. Coagulants typically consist of metal salts, particularly aluminum and 

iron salts such as aluminum sulfate (alum), polyaluminum chloride (PACL,) and 

ferric chloride. The ability of coagulants and soluble phosphorus to form 

precipitates depends on factors such as pH and the coagulant dose. Insoluble 

metal-phosphate precipitates are subsequently removed in the clarifiers (or 

other solids wasting processes).  Additional solids separation processes 

(settling and filtration) can also be added downstream of the secondary 

clarifiers for additional “low level” phosphorus removal. This is referred to as 

tertiary phosphorus removal. 

Generally, biological phosphorus removal has been shown to reliably achieve effluent total 

phosphorus (TP) values of 1.0 mg/L or less, while chemical phosphorus removal alone or 

in combination with biological phosphorus removal has been shown to achieve effluent TP 

values of approximately 0.5 mg/L. Effluent concentrations less than 0.5 mg/L would 

typically require a tertiary treatment process that will not be considered for Coventry. 

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 

Wastewater Management Plan 6-6

For the limits expected for Coventry, it is expected that DEEP would want chemical 

phosphorus removal included in the design to maintain required effluent TP permit limits  

during periods of time when biological phosphorus removal, if considered, does not 

perform well.   Most plants prefer the use of PACL for phosphorus removal when dosing 

into the treatment process because it consumes very little alkalinity compared to the other 

common alternatives.  Loss of alkalinity can interfere with nitrification and nitrogen 

removal. 

The treatment plant currently does not collect alkalinity data.  For the remainder of this 

evaluation, it is assumed that the plant has sufficient alkalinity for the required nitrification 

and that PACL will be used for chemical phosphorus removal.  It is recommended that 

alkalinity and pH measurements be made in the future if on-site treatment is considered. 

6.4.2 Secondary Treatment Technology Evaluation 

Several secondary treatment technologies screened for potential use at the Coventry 

WPCF.  This screening was performed to select the top three technologies that are the 

most appropriate to small system such as Coventry’s, given the influent loads, anticipated 

effluent criteria, and the fact that the existing plant is currently staffed with 2 operators. 

Specific technologies evaluated are as follows: 

• Conventional Activated Sludge – Modified Ludzack-Ettinger (MLE)

• Conventional Activated Sludge – A20 Process – Anaerobic/Anoxic/Oxic

• Conventional Activated Sludge – 4 Stage Bardenpho

• Conventional Activated Sludge – 5 Stage Bardenpho

• Rotating Biological Contactors with Add On Treatment

• Moving Bed Biofilm Reactors

• Conventional Activated Sludge – Oxidation Ditch

• Sequencing Batch Reactors

• AquaNereda: Granular Sludge in an SBR Configuration

• Membrane Reactors

An overview of each treatment technology was presented in Technical Memorandum No. 

3 which was submitted to and approved by the Town of Coventry and the Connecticut 

DEEP in July 2023.  A copy of this memo is included in Appendix B.  Please refer to 

Appendix B for descriptions of each of the treatment technologies listed above. 

6.4.3 Short List of Treatment Processes 

As stated earlier, the Coventry WPCF has a relatively small flow rate and will require both 

total nitrogen and total phosphorus removal.  Based on its treatment capacity, the 

anticipated discharge limits for nitrogen (N) and phosphorus (P), and the anticipated space 

constraints, the following treatment processes were excluded for further analysis: 

• Modified Ludzack-Ettinger (MLE): The MLE process results in higher typical effluent

TN concentrations than Coventry WPCF’s expected discharge limits. Additionally,

the MLE process is not specifically optimized for phosphorus removal.

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 
 

 

Wastewater Management Plan  6-7 

• A2O, 4 and 5 stage Barden Pho Processes:  These processes with their many tanks 

and monitoring requirements are more difficult to operate than an oxidation ditch 

which can perform a similar function while being more robust and simpler to 

operate. 

• RBCs with Add Ons:  With new construction, it does not make sense to consider 

multiple processes to achieve the desired nutrient removal.  

• MBBRs: These are not commonly used in Municipal Wastewater treatment and 

there are none currently operating in Connecticut.  There is also a risk of releasing 

media to the environment.  While these can help reduce the treatment system 

footprint, other technologies (MBRs) can also significantly reduce the system 

footprint if space is  a concern. 

• AquaNereda SBR: AquaNereda SBR requires a higher capital cost and provides a 

level of treatment efficiency that exceeds the necessary requirements for the 

Coventry WPCF. The system also relies heavily on instrumentation which would 

result in high maintenance costs for a system sized such as Coventry.  The 

applicability of using this system in Coventry was discussed with the manufacturer, 

who also felt that for Coventry’s size, the increased cost and complexity over a 

traditional SBR (which they also sell) was not justified. 

 

The three alternatives shortlisted are listed below, along with their advantages and 

disadvantages: 

 

Activated Sludge Oxidation Ditch 

Advantages   

• Does not require fine screens to protect equipment. 

• Long solids retention time enhances removal of organic matter and suspended 

solids and also lowers sludge yield rates to minimize solids production. 

• Resilient in handling temporary spikes in organic loading or hydraulic flow without 

significant adverse effects on treatment performance. 

• Ease of operation and maintenance. 

• Require relatively shallow tanks (on the order of 10-12 feet) that would not 

require deep excavation at Coventry’s site allowing them to be constructed at a 

similar hydraulic grade line as the existing aerated grit chamber (allowing it to 

be reused). 

• No Nitrate recycle pumps required. 

• Larger size allows storage of sludge in the process prior to dewatering. 

Disadvantages   

• Requires larger footprints compared to SBR and MBR. 

• Requires downstream clarifiers for solids separation. 

Manufacturers   

• EIMCO (now Ovivo) Carrousel®  (Jewett City, Simsbury CT, UCONN, New 

Canaan, Suffield, Ansonia, Westport some without primary clarification with 

mechanical aerators. 

• Evoqua Orbal® with brush style aerators (Seabrook NH)  

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 
 

 

Wastewater Management Plan  6-8 

SBR   

Advantages   

• Does not require fine screens to protect equipment. 

• Small footprint and no need for a downstream clarifier or return sludge pumping. 

• Lower energy consumption due to intermittent operation and the absence of 

continuous aeration during non-aeration phases.  

Disadvantages   

• Complex control and operation 

• Peak flow handling required adjustment in cycle times and/or necessitating larger 

tank size and/or storage to handle for peak flow events. 

• Potential for foaming and scum formation, which is difficult to remove (and often 

is not) due to the varying water level in the tank. 

• Generates thinner sludge during each cycle, requiring an unthickened sludge 

storage tank prior to sludge thickening process. Such a tank would have to be 

aerated if biological phosphorus removal was to be relied upon. 

• The batch nature of the process relies on deep/taller tanks (on the order of 20 

feet)  that would require the tanks be constructed deep into the ground (allowing 

reuse of the existing grit chamber) or up higher (requiring new a new aerated 

grit chamber). 

• The batch nature of the process results in the rising and falling of the water level 

in the reactors effluent flows that start and stop.  To allow for efficient disinfection 

(assuming UV), this would require additional post equalization tanks and either 

additional pumping or automated modulating valves.  The net result of this could 

be a deep (buried) UV system and effluent pipe to the river or a tall SBR structure 

with new grit chamber and larger HP influent pumps. 

Manufacturers   

• Aqua Aerobics markets a true batch SBR system that is common in CT 

(Thomaston @ 1.3 MGD, Plainville @ 2.2 MGD) and is now being designed in 

Orleans MA  

• Jet Tech (Shelton). 

 

MBR 

  

Advantages   

• Small footprint and no need for a downstream clarifier. 

• Resilience in handling temporary spikes in organic loading or hydraulic flow 

without significant adverse effects on treatment performance. 

• Reduced sludge production, resulting in potential cost saving for sludge disposal.  

Disadvantages   

• Fine screening is required. The Coventry WWTP headworks has spatial 

constraints that will likely prevent the installation of any form of fine screen 

system within the current headworks building.  This would likely require a new 

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 

Wastewater Management Plan 6-9

headworks building to accommodate a fine screen.  Even with Fine screening, 

hair can build up in tanks. 

• Higher capital and operating cost due to membrane modules inclusion and

regular cleaning and replacement requirements.  Higher peak flows require more

membranes driving up costs for membranes of peak flow storage.

• Higher energy consumption due to continuous aeration for biological process and

membrane scouring.

• Sensitive to high concentration of solids, grease, and certain chemicals,

potentially requiring preliminary treatment.

• Lower sludge settling rate, which may require chemical addition.

Manufacturers 

• Ovivo with Kabota Plate Membranes (Wayland, MA @ 0.052 MGD, Westford MA

@ 0.1 MGD, Southborough MA @ 0.03 MGD)

• Zenon (were replaced after 6 years with Lane Christiansen in

Redding/Georgetown CT)

6.5 Short List Vendor Evaluation Methodology 
In order to determine the most appropriate secondary treatment process to be used in 

Coventry, formal quotes were obtained from equipment vendors for each of the 3 short-

listed technologies. 

6.5.1 Evaluation Assumptions 

The following assumptions were made for the purposes of evaluating the vendor 

responses: 

• Flow from the existing aerated grit tanks to the new secondary treatment processes

would be by gravity using a new connection to the aerated grit tank.  High Flows

would also flow by gravity to the clarigesters using a new telescopic valve installed

through the floor of the aerated grit chamber effluent channel.

• All tanks required for the secondary treatment processes would be concrete

constructed on site by the Contractor and not supplied by the vendor.

• A geotechnical /hydrogeological analysis conducted during design would confirm

the following assumptions based on currently available boring logs:

o Piles would not be required under new structures.  (the existing building does

not have piles).

o The new tankage can be constructed in RIB #1 after removal of 1 foot of

organically impacted material at the top of the RIB.  That material can

potentially be stockpiled on-site and used to level out the area in RIB #1

around the new structures.

o Stormwater run-off from newly developed areas could be directed to the

existing RIBs for infiltration after minor treatment if required.

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 
 

 

Wastewater Management Plan  6-10 

• Blowers for process aeration and/or solids handling systems, if required, would be 

pad mounted outdoors, similar to the existing aerated grit system blowers but 

placed under cover. 

• Sophisticated monitoring of nutrients (using phosphorus or nitrate analyzers) 

would not be considered. 

• Without primary clarifiers or chemical addition for phosphorus removal, the gross 

sludge yield from the secondary process used by the vendors would likely be in the 

range of 0.85 to 1.0 lbs/VSS per lbs BOD removed. This would depend in part on 

the solids residence time (SRT), with longer times residence times resulting in a 

lower yield. 

• The solids handling system (not provided by the secondary treatment process 

vendors) would include two aerated sludge storage tanks along with the related 

blower systems and air diffusers.  Additional solids handling 

components/assumptions include: 

o One tank would hold unthickened waste activated sludge (WAS) and have a 

capacity of 10 days of storage at the concentration generated by the specific 

secondary treatment process at future maximum month flow.  This is a 

conservatively sized to handle additional solids at annual average flows if 

chemical phosphorus removal is required.  The size of the system would be 

similar for all of the alternatives. 

o The second tank would hold thickened waste activated sludge (TWAS). This 

tank would be covered to keep out rain and have a minimum capacity of two 

6,500 gallon truckloads of TWAS at 5% solids or the volume of TWAS that could 

be generated from the WAS tank volume, whichever is larger. 

o A 100 gpm rotary drum thickener (RDT) running at ~75 gpm (which can 

process approximately 27,000 gals of WAS in one shift with a positive 

displacement feed pump of the same capacity. This equates to roughly a long 

3-day weekend of sludge production at a rate of 9,000 gpd. 

o A thickened sludge pump operating at a rate of 15 gpm to send thickened 

sludge to the thickened sludge holding tank. 

o A 300 gpm truck loading pump to load a 6500 gallon truck in around 20 

minutes. 

o The pumps and RDT would be located in the lower level of the existing building 

(likely in the existing sludge truckway) at elevation 280.5.  The storage tanks 

would have a high water level at around elevation 295.5 which is generally 

consistent with grades near the existing clarigesters. The RDT sludge feed 

pump would require a three way motorized valve to prevent siphoning to the 

RDT.  When pumping up from the TWAS tank, the static head would be as high 

as 14 feet. When pumping to the RDT, the static head will vary from near zero 

to negative 14 feet. 

o The WAS tanks would be aerated using coarse bubble diffusers for both keeping 

biological phosphorus in suspension and keeping the sludge uniformly mixed.  
[...]
valves, and level sensors) failure, the process will need to be operated manually 

on an hourly basis (assuming sufficient staff are available to do so) until it can be 

repaired.  

 

• The SBR has an aerated post equalization tank.  It is assumed that this would be 

sufficient to raise the effluent dissolved oxygen to at least 5 mg/l prior to the 

discharge to the river per DEEP requirements.  This is before considering oxygen 

transfer that will also occur at downstream UV weirs or gravity piping to the river. 

 

• With an SBR, having a thickened sludge storage tank is required because the 

sludge must be wasted based on the time schedule of the SBR. 

 

• Energy costs were projected by the equipment vendor at 571 KWH/day at future 

maximum month conditions.  The manufacturer did not assume any additional 

solids loading due to chemical additions for phosphorus removal. 

 

• While reviewing the plant classification criteria with DEEP as discussed above, DEEP 

raised the following concerns about SBRs as proposed. 

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 
 

 

Wastewater Management Plan  6-22 

o DEEP had concerns that some SBR plants in CT (e.g. Shelton) don’t perform 

well due to lack of grease removal (e.g lack of primary clarification). Scum 

removal from SBRs is a challenge because of the varying tank levels.  To 

address this concern, the following additional assumptions were made: 

▪ The clarigesters would be refurbished with new mechanisms and reused 

for primary clarification. 

▪ Primary effluent will flow by gravity to the SBR basins through the 

existing 12” pipe.   

▪ The SBR’s reactor size would remain unchanged (assuming the 

clarigester’s BOD removal balance  added peak flow to the SBRs. 

▪ The sludge production and disposal requirements from the SBRs would 

be reduced by 15% from the values discussed above. 

▪ Primary sludge would still be generated and managed as it is currently. 

▪ The SBR would need to be installed 2 feet deeper and be two feet taller 

(increasing excavation and concrete costs) in order to fit within the 

existing hydraulic profile and keep the top of the SBR consistent with 

existing nearby grades. 

o They had concerns that SBRs may not be able to reach a lower effluent total 

nitrogen limit of 3 mg/l.  However, the decision was made to move the 

evaluation forward based upon the 6 mg/l discharge limit. 

6.7 Review of Oxidation Ditch Responses 
Proposals were requested from two vendors, but only one proposal was received for 

oxidation ditches. Specific details are as follows: 

Ovivo Carrousel System  

• 2 oxidation ditches with anaerobic and anoxic tanks (total volume 0.446 MG) 

• 2 35-foot diameter spiral blade clarifiers (usable volume of 0.173 MG) 

• Total Cost: $1,520,000 

Evoqua Orbal System – no proposal received. 

 

The layout and hydraulic profile of the Ovivo system is provided in Figures 6-3 and 6-4, 

and their annotated proposal is included in Appendix E.  The following summary also help 

provide the level of complexity of the system: 

 

Ovivo’s Carrousel System proposal includes the following specific components: 

 

• 2 25-HP Excell Aerators with VFDs to mix and deliver oxygen to the process 

• 10 2-HP Submersible Mixers: 6 for the anaerobic zones and 4 for the anoxic zones 

• 2 “EliminatIR” motorized gates to control the internal recycle flow of nitrate into 

the anoxic zone based upon instrument readings 

• Instrumentation Package with mounting equipment for the 2 trains consist of: 

o 2 Dissolved Oxygen sensors & display 

o 2 ORP Probes 

• System Control Panel – Allen Bradley Compactlogix PLC with Operator interface 

DRAFT



, UNTHICKENED
WAS TANK

,

INFLUENT DISTRIBUTION BOX

,

OXIDATION DITCH
(2 TRAINS)

,

CLARIFIER
(TYP. OF 2)

,

BLOWER WITH COVER

,

PARSHALL FLUME
EFF

,

UV

, THICKENED
WAS TANK

WAS

,

SLUDGE PUMP VALVE
VAULT (TYP. OF 2)

,

SLUDGE WET WELL
(TYP. OF 2)

RAS

,

PLANT WATER
STORAGE TANK

NOTE THATTHE FOLLOWING NEW PIPING IS NOT
SHOWN TO/FROM THE EXISTING BUILDING
1. SLUDGE PIPES (3)
2. PLANT WATER SUCTION
3. NEW PLANT WATER YARD PIPING
4. TANK DRAINS (TO INFLUENT SEWER)
PARSHALL FLUME WILL BE AT THE END OF THE 16" 
EFFLUENT PIPE SOUTH OF THE RIBS
NOTE THE EXISTING PIPES ARE NOT SHOWN. 

Coventry
Mansfield

Coventry WPCF
Coventry, Connecticut

December 2023

¹

_̂

1:480

NOTE S

LOC US MAP

1. Based on 2019 Statewide
Orthophotography, Courtesy of CTECO.

0 20 40
Feet

G:\GIS\CT\CoventryCT\MXD\WWTP\WWTP_Layouts\CoventryCT_WWTP_DitchLayout.mxd [Exported By: AFreudenberg, 12/18/2023, 12:26:49 PM] C-5080

LEGEND

Tighe&Bond

Approximate Parcel
Boundary
CT Municipal Boundary

FIGURE 6-3
EXISTING TREATMENT

PLANT SITE- OXIDATION
DITCH LAYOUT

DRAFT



260

270

280

290

300

310

250

260

270

280

290

300

310

250

DRAIN TO INFLUENT
SEWER

OXIDATION DITCH

296.88

WEIR ELEVATION
296.17

295.73
GRAVITY PIPE

CLARIFIERS

AERATED GRIT
CHAMBER

18"
INFLUENT
SEWER

269.53

INV 269.00

269.48

NEW BAR SCREEN

268.62

MAX
WORKING
LEVEL

264.00

WET WELL

MIN
WORKING
LEVEL

260.00

NEW INFLUENT PUMPS

296.88

WEIR ELEVATION
296.17

295.73

AERATED GRIT
CHAMBER

294.85

MAX FILL
294.00

JUNCTION
STRUC#1

BYPASS
STORAGE TANK

12" GCE

8" GCE

HWL = 293.5

HWL = 291.6

DISTRIBUTION
BOX

NEW TELESCOPING
VALVE FOR BYPASS PIPING

UV CHANNEL

PLANT WATER
STORAGE TANK

HWL =
290'

HWL =
288'

DRAIN FROM OXIDATION
DITCH AND CLARIFIERS
TO INFLUENT SEWER

16" CL DIP; S=0.0024

NEW PARSHALL FLUME
DISCHARGE SOUTH
OF RIBS, BEFORE RUN
TO RIVER

Coventry WPCF
Coventry, Connecticut

Tighe & Bond, Inc. J:\C\C5080 Coventry-CT\GIS PDFs\AUTOCAD\SHEET\C5080-DITCH_LAYOUT_PROFILE.dwg

N

LEGEND

C-5080

LOCUS MAP

December 2023

NOTES

NO SCALE

Figure 6-4
Oxidation Ditch

Hydraulic Profile

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 
 

 

Wastewater Management Plan  6-25 

• 2 Spiral Blade Clarifier Mechanisms (Painted Carbon Steel) with Control Panel, 

Weirs and Baffles,  walkway truss with handrail. 

• Engineering and Startup Assistance 

 

Ovivo’s Carrousel System proposal assumes that the following is provided by others: 

• Influent Splitter Box with 4 manually operated isolation gates. This includes 2 extra 

gates that were added to allow for step feed during high flow conditions. 

• Oxidation Ditch and related tank concrete & guardrails 

• 2 8-foot effluent manual weir gates 

• Mixer in the distribution box for the clarifiers 

• 2 18” manual isolation slide gates in the distribution box for the clarifiers  

• Clarifier Concrete, including the launders 

• Clarifier perimeter guardrails 

• Clarifier accessories: 

o FRP current density baffles 

o FRP Launder Covers to control algae growth 

• One precast 6' diameter scum pit to handle scum from both clarifiers that could be 

manually decanted to the head of the plant along with concentrated scum that is 

removed periodically by a vacuum truck or manually pumped over to the sludge 

tank was assumed. 

• Sprays commonly used to break up scum at the inner well estimated to provide 5-

10 gpm per clarifier with a sump pump in the effluent launder will supply water at 

low pressure. 

• Return & Waste Sludge Pumps and Structures to house them (these are required 

to return sludge from the clarifiers to the oxidation ditch and send waste sludge to 

the thickened sludge storage tank).  This includes 4 300-gpm pumps (estimated 

at 7.5 HP), and related valves.  For now, it is assumed that two 8’ diameter wet 

wells as deep as the clarifiers with 2 submersible pumps in each and an adjacent 

valve vault.  If this alternative is selected, consideration should be also given to 

locating non-submersible pumps and related valves and flow meters in an 

accessible vault designed for human occupancy. 

• 3 Flow meters: 

o 2 RAS (magnetic) 

o 1 WAS (magnetic) 

o 1 Effluent Parshall flume after the UV for permit compliance and UV flow 

pacing. In this case, the Parshall flume will be installed close to the end of 

effluent line in order to get enough hydraulic difference.  

• Interconnecting Piping external to the oxidation ditches & clarifiers.   These include 

influent and effluent lines, RAS & WAS lines, scum piping, and one effluent line to 

the UV disinfection system. 

• 4 slide gates (1 per ditch and 1 per clarifier) for draining the tank by gravity to the 

headworks. 

• Equipment for draining each ditch (and related tanks) and the clarifiers by gravity 

to the headworks and related piping.  This will be required when taking a train or 

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 
 

 

Wastewater Management Plan  6-26 

clarifier off line because it is not needed or for maintenance and it will allow all or 

a portion of the MLSS in the tank to be returned to the operating train while 

rescreening the tank contents.  Due to the relative shallow depth of the tanks, it is 

assumed that all flow would be by gravity and the following equipment would be 

required: 

o 2 slide gates (1 per ditch) 

o 2 buried gate valves (1 per clarifier from a bottom drain) 

• Motor Starters/VFDs for all equipment (except for the 2 50 HP oxidation ditch mixer 

aerators) 

• Installation /field welding. 

Based on the review of the proposal and Ovivo’s assumptions (see annotations in Appendix 

E), it was determined that the scope was well defined, with much of the work being done 

by others. Therefore, it was concluded that their final scope and cost would not need 

adjustment. 

A majority of the required equipment for this alternative will be located outdoors with the 

possible exception of the following: 

• Electrical Equipment including the Motor Starters/VFDs and System Control Panel 

will be located inside the existing building. 

• The RAS pumps could have been constructed inside the basement of a new 

building.  However, for this analysis it was that submersible pumps and vaults 

would be used to keep costs reasonable. This could be re-considered during the 

design phase if this technology is selected. 

A discussion of the pertinent design details for the Oxidation Ditches follows: 

 

• The proposed design was based on an aerated SRT of 12 days and MLSS of 4,000 

mg/l at future maximum month flows and loads with an estimated total sludge 

yield of 1.10 lbs WAS per Lb of BOD removed, the process is expected to produce 

9,400 gallons per day of waste activated sludge at 1% solids or about 782 dry 

pound per day. The vendor proposal assumed that some level of alum dosing and 

solids generation is included in these numbers. 

 

• The design was based on biological phosphorus removal but also assumed that 

supplemental chemical phosphorus removal would be required due to the low P to 

BOD ratio. As a result, a higher sludge yield coefficient was assumed to reflect the 

additional solids generated.  If this alternative is selected for implementation, the 

life cycle cost of adding the 6 anaerobic tanks and operating them should be 

compared to the life cycle cost of the increased sludge disposal costs and likely 

slightly larger tanks and clarifier required.  Chemical would be dosed into the 

common effluent channel of the two ditches (/clarifier distribution box) and 

consideration should be given to adding a (gentle) mixer in that location. 

 

• The design sized the aerators so that one train could treat the maximum month 

load with the other train/aerator out of service, which would require doubling the 

MLSS. Both trains and aerators would be required to treat the maximum day load. 

 

• The Control Panel will be responsible for controlling the speed of the RAS pumps 

(which are typically flow paced), and possibly starting and stopping or adjusting 

the speed anerobic and anoxic mixers (this is not required by easily done useful 

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 
 

 

Wastewater Management Plan  6-27 

for optimizing operations.  Like all alternatives, the control panel will also be 

responsible for maintaining suitable oxygen levels in the process by monitoring the 

dissolved oxygen sensor and controlling the aerator/mixers speeds.  In the event 

of a control system failure (the PLC), the process could likely be run in hand with 

adjustments on a daily basis (more often if wet weather) until it can be repaired 

with a slight reduction in nutrient removal performance. 

 

• Oxidation Ditches typically operate at low dissolved oxygen levels (1.0 mg/l).  In 

order to raise the effluent dissolved oxygen to at least 5 mg/l prior to the discharge 

to the river per DEEP requirements, it was conservatively assumed that oxygen 

transfer at the clarifier weirs and UV weirs would not be sufficient.  There may be 

some oxygen transfer within the gravity piping to the river, however, it is 

impractical for the operators to monitor this for compliance purposes. 

Therefore, an allowance of $75,000 is included to add a post aeration chamber and 

the related blowers & diffusers prior to or after the clarifiers.  This could also 

possibly be located in the distribution box after the ditch. 

• With an Oxidation Ditch and clarifiers, having a thickened sludge storage tank is 

preferred but not required because the sludge can be stored in the process tanks 

(mostly in the clarifier blankets), and there is less concern with under sizing the 

unthicken sludge tank.  It was conservatively assumed that a sludge storage tank 

would be provided. 

 

• Energy costs were projected by the equipment vendor at 581 KWH/day at future 

maximum month conditions.  This does not include the costs of operating the RAS 

and WAS Pumps, which would add an estimated 60 KWH/day at maximum month. 

 

• While reviewing the plant classification criteria with DEEP as discussed above, DEEP 

did not appear concerned about the lack of primary clarifiers or future lower permit 

limited for this alternative.  This is because the secondary clarifiers should be able 

to handle the grease.  Post anoxic and aeration tanks could be added in the future 

(assuming room is included during the design) to reach a lower effluent Total 

nitrogen limit of 3 mg/l if a lower limit lower is ever required. 

6.8 Review of Membrane Bioreactor (MBR) Responses 
Two proposals for MBRs were received.  Specific details are as follows: 

Veolia ZeeWeed: 

• 3 Trains (total volume of 0.270 MG). 

• Each train includes a pre-anoxic tank, pre-aeration tank, and post anoxic tank. 

• The 3 trains share 2 MBR tanks (which act as the clarifier), each with 4 

membrane cassettes containing a total of 168 hollow fiber membrane modules. 

• The proposal was unclear on redundancy on how it would handle peak flow with 

portions of the modules out-of-service. 

• Total cost: $1,810,000. 

 

 

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 
 

 

Wastewater Management Plan  6-28 

Kubota: 

• 2 Trains (total volume of 0.447 MG). 

• Each train includes a pre-anoxic tank, pre-aeration tank, post anoxic tank. 

• The 2 trains share 3 MBR tanks (which act as the clarifier), each with 5 

submerged flat plate membrane units designed to handle peak flow with one 

MBR tank out of service. 

• Total: cost of $2,391,000. 

• Unfortunately, the Kubota system was sized based on maximum daily loads 

instead of maximum month loads as were all other vendor proposals.  

Therefore, the decision was made to focus the discussion below on Veolia’s 

Zeeweed proposal and then draw comparisons when appropriate. 

The layout and hydraulic profile of the Veolia alternative is provided in Figures 6-5 and 6-

6. The annotated proposals are included in Appendix E.  The following summary also helps 

to provide the level of complexity of the MBR system. 

 

Veolia’s proposal is presented in a manner that would allow initial construction of 2 trains 

to handle current flows and loads, and a third train to be constructed in the future to 

handle future flows and loads if necessary.  The built out (3 train) proposal includes the 

following: 

 

• 6 1.2-HP submersible mixers in the pre-anoxic & post anoxic tanks: 1 per tank per 

train. 

• 3 15-HP RAS Pumps. It is not clear if the pumps are submersible or dry pit that 

would require a lower level basement in building. 

• 3 3-HP Internal Recirculation Pumps. 

• 3 10-HP rotary lobe (reversible) Permeate Pumps – each to be skid mounted with 

related piping, valves, and instrumentation as listed below. 

• 3 Sets of fixed fine bubble diffusers assemblies. 

• 3 30-HP* Process Blowers (2 duty, 1 standby) to be located indoors. 

• 3 20-HP* MBR Blowers (2 duty, 1 Standby) to be located indoors. 

• 2 5-HP Air Compressors with Air Dryers & accessories (1 duty 1 standby) to be 

located indoors. 

• 3 Chemical Injection Systems with skid mounted chemical feed pumps (1 duty 1 

standby) with related pipe, valves etc.). 

o Alum/Coagulant – For phosphorus removal 

o Micro-C – Carbon source to drive nitrate removal in anoxic zone 

o Sodium Hydroxide– for alkalinity addition 

• 2 Chemical Injection Systems with 1 duty chemical feed pump with related pipe, 

valves, etc.) for 2x a week and annual cleaning of membranes in place. 

o Sodium Hypochlorite 

o Citric Acid 

• Instrumentation Package with mounting equipment for all of the process 

equipment 

DRAFT



,
THICKENED
WAS TANK

,

UNTHICKENED
WAS TANK

,

DISTRIBUTION BOX

,

MEMBRANE TANKS, BLOWERS,
AND PERMEATE PUMPS IN

EQUIPMENT BUILDING - INCREASING
SIZE OF BUILDING 

,

UV

EFF

WAS

RAS

,

PLANT WATER
STORAGE TANK

NOTE THAT THE FOLLOWING NEW PIPING
IS NOT SHOWN TO/FROM THE EXISTING BUILDING: 
1. SLUDGE PIPING (3)
2. PLANT WATER SUCTION
3. NEW PLANT WATER YARD PIPING 
4. TANK DRAINS (TO INFLUENT SEWER)
NOTE THE EXISTING PIPES ARE NOT SHOWN. 

Coventry
Mansfield

Coventry WPCF
Coventry, Connecticut

December 2023

¹

_̂

1:480

NOTE S

LOC US MAP

1. Based on 2019 Statewide
Orthophotography, Courtesy of CTECO.

0 20 40
Feet

G:\GIS\CT\CoventryCT\MXD\WWTP\WWTP_Layouts\CoventryCT_WWTP_MBRLayout.mxd [Exported By: AFreudenberg, 12/18/2023, 12:28:33 PM] C-5080

LEGEND

Tighe&Bond

Approximate Parcel
Boundary
CT Municipal Boundary

FIGURE 6-5
EXISTING TREATMENT

PLANT SITE- MBR
LAYOUT

DRAFT



260

270

280

290

300

310

250

260

270

280

290

300

310

250

269.53

INV 269.00

269.48

NEW BAR SCREEN

268.62

MAX
WORKING
LEVEL

264.00

WET WELL

MIN
WORKING
LEVEL

260.00

NEW INFLUENT PUMPS

296.88

WEIR ELEVATION
296.17

AERATED GRIT
CHAMBER

294.85

MAX FILL
294.00

JUNCTION
STRUC#1

BYPASS
STORAGE TANK

12" GCE

8" GCE

16" CL DIP; S=0.0024

296.88

AERATED GRIT
CHAMBER

PRE ANOXIC TANKS (2)

DISTRIBUTION
BOX (1)

AEROBIC TANKS (2)

POST AEROBIC TANKS (2)
MBR EQUIPMENT ROOM
WITH UV AND EFFLUENT
FLOW METER

M
A
X
 W

A
TER

 LEV
EL 13.9'

M
A
X
 W

A
TER

 LEV
EL 13.1'

M
A
X
 W

A
TER

 LEV
EL 12.6

DRAIN TO INFLUENT SEWER

18"
INFLUENT
SEWER

NEW TELESCOPING
VALVE FOR BYPASS PIPING

DRAIN FROM
TANKS TO
INFLUENT SEWER

MEMBRANE
TANKS

Coventry WPCF
Coventry, Connecticut

Tighe & Bond, Inc. J:\C\C5080 Coventry-CT\GIS PDFs\AUTOCAD\SHEET\C5080-DITCH_LAYOUT_PROFILE.dwg

N

LEGEND

C-5080

LOCUS MAP

December 2023

NOTES

NO SCALE

Figure 6-6
MBR Layout

Hydraulic Profile

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 
 

 

Wastewater Management Plan  6-31 

o 3 dissolved oxygen sensors. 

o 3 pH Sensors 

o 1 WAS magnetic flow meter 

o 3 RAS magnetic flow meters 

o 1 Temperature transmitter 

o 1 level transmitter – backpulse tank 

o 2 Permeate flow meters 

o 2 Permeate turbidity meters 

o 3 (Permeate) pressure transmitters 

o 5 day tank level switches for chemicals 

• System Control Panel – Allen Bradley PLC with Operator interface 

• Engineering and Startup Assistance 

• 10 Year Membrane Warranty (Prorated after 2 years) 

Kubota’s proposal was similarly (if not more) complex and did not specify any of the 

equipment horse powers. 

 

Veolia’s proposal (Kubota’s was similar) assumed that the following is to be provided by 

others: 

 

• Fine (2 mm) Screens would be required for this process. These will not fit in the 

existing influent channel. 

• A flow mixing/splitting structure with a mixer and three weir gates to mix RAS with 

the incoming flow and then evenly split to flow to the three trains.  Consideration 

should be given to making this part of a new fine screening building.  

• Concrete Tanks 

• 2000 SF Building to enclose the membrane tank and process equipment. 

• Chemical Tanks (for Alum, Micro-C, Sodium Hypochlorite).     

• Equipment for draining each train by gravity to the headworks and related piping.  

This will be required when taking a train off-line when it is not needed or for 

maintenance and it will allow all or a portion of the MLSS in the tank to be returned 

to the operating train while rescreening the tank contents.  Due to the moderate 

depth of the tanks, it was assumed that all flow would be by gravity and following 

equipment would be required: 

o 2 slide gates (one per membrane tank) 

o 3 slide gates (one per train to handle pre-anoxic, oxic and post anoxic) 

• Interconnecting piping external to the MBR trains.   These include influent and 

effluent lines, RAS & WAS lines, scum piping, and one effluent line to the UV 

disinfection system. 

• Interconnecting piping internal to the MBR trains.  These include RAS piping, 

internal (nitrate) recycle piping, recycles piping influent and effluent lines, RAS & 

WAS lines, scum collectors. 

• Motor Starters/VFDs for all equipment (except mixer/Aerators) 

• Installation 

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 
 

 

Wastewater Management Plan  6-32 

Discussion of the pertinent design details for the MBRs follows: 

 

• A minority of the required equipment for this alternative will be located outdoors.  

Therefore, a new building will be required to enclose the pieces of equipment listed 

below, as this equipment may not fit in or be practical to locate in the existing 

building. 

o Fine Screens 

o Membrane Tanks 

o Chemical Tanks and Injection pumps 

o 4 permeate pumps 

o 3 MBR and 3 Pre Aeration Blowers – Due to the high number of blowers, it 

does not make sense to locate these units outside.  It is also assumed that 

indoor units are less expensive. 

o Electrical Equipment (Motor Starters/VFDs) and System Control Panel – 

could be located within the existing building. 

• The proposed design was based on an aerated SRT of 13.5 days (HRT= 10.7 Hrs 

@ MMF), and a MLSS of 8,300 mg/l at future maximum month flows and loads.  

Although these was some discrepancy in the data presented, they appeared to 

base the design on an estimated total sludge yield of >1.6 lbs WAS per Lb of BOD 

removed with the process is expected to produce 15,000 gallons per day of waste 

activated sludge at 1% solids or about 1,270 dry pounds per day which was 

assumed to include chemical sludge from Alum addition.  It is unclear where the 

vendors were proposing adding the chemical – but it is likely at the end of the 

train.  It is not clear if PAC could be used instead of Alum for phosphorus removal 

without impacting the membranes. 

 

• The Control Panel will be responsible for controlling the speed of the RAS and 

internal recycle pumps (which are typically flow paced), and the speed of the 

Permeate pumps (based on the tank level).  It will also be used to air scour the 

membranes.  Like all alternatives, the control panel will also be responsible for 

maintaining suitable oxygen levels in the process by monitoring the dissolved 

oxygen sensor and controlling the aerator/mixers speeds.  In the event of a control 

system (PLC , control valves, level sensors), the process could likely be run in hand 

with adjustments on a hourly basis (assuming sufficient staff are available to do 

so) until it can be repaired. 

 

• The MBR has an aerated membrane tank in which air is used to scour the 

membranes.  It was assumed that this would be sufficient to raise the effluent 

dissolved oxygen to at least 5 mg/l prior to the discharge to the river per DEEP 

requirements.  This is before considering oxygen transfer that will also occur at 

downstream UV weirs or gravity piping to the river. 

 

• Energy costs were projected by the equipment vendor at 416 KWH/day at current 

average day conditions. To compare this to other energy consumption estimates 

done at future maximum month conditions, their estimate was adjusted to 1410 

KWH/day at future maximum month conditions.  Note that this is about 60% of 

Kubota’s energy costs of 2,255 KWH/day which makes sense as Kubota’s design 

was overdesigned by the same factor. 

 

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 
 

 

Wastewater Management Plan  6-33 

• This design assumed that chemical phosphorus removal would still be required, as 

the design does not include any provisions for anerobic conditions due to the high 

amount of aeration required for the process. 

 

• While reviewing the plant classification criteria with DEEP as discussed above, it 

was indicated that, as will be discussed below, MBRs were not being considered 

further in the evaluation. Therefore, there was no MBR related discussion on scum 

or future nitrogen permit limits. 

6.9 Subjective Criteria Evaluation Matrix 
The matrix and ranking system illustrated in Table 6-2 was developed to evaluate the 

three alternatives based on subjective criteria to allow them to be compared and ranked. 

A scoring system from 0 to 5 was used, with the lowest score being the best. This factor 

will be used in Section 8 to confirm the recommended technology. 

 
TABLE 6-2 

Treatment Process Alternatives Comparison and Ranking Summary 

Criteria SBRs Oxidation Ditches MBRs 

Impact on Existing 
Plant Processes 

Moderate +2 
(All fit within RIB #1 near existing process building. All require construction 

of temporary RIB to allow taking RIB # 1 off line) 

New Buildings 

Not Required +2 
(Possibly aeration blowers and 

automatic valves  may be 
protected in confined space) 

Not Required +0 
(if Submersible RAS 

Pumps are used) 

Required +5 
 

Odor Potential 
Low +3 

(Flow into raw wastewater 

in SBR’s has an air gap) 

Low +2 
(Submerged inlet) 

Low +2 
(Submerged inlet) 

Capability of meeting 

possible future 
regulated 
contaminants 

Low +3 
(Post EQ pumps could be 

replaced with high head 
pumps if needed to pump to 

add on process) 

Low +4 Low +4 

Process Complexity  
Medium +4 Low +0 High +5 

Maintenance 

Medium-High +3 
(3 Floating Decanters, 3 

Floating Mixers, 6 
retrievable/1 fixed aeration 

grids, 3 WAS pumps. 4+ 
Blowers, 2 Post EQ pumps, 

many instruments) 
 

Medium +1 
(10 submersible 

mixers, 2 aerators,  
4 RAS/WAS pumps, 

2 clarifiers) 

High +5 
(Membranes are 

maintenance intensive) 

Reliability 

Medium +3 

(Many components to be 

controlled on hourly basis) 

High +0 

(Can run in hand) 

Low +5 

(Membranes subject to 

fouling, Fine screens, 
multiple auto controls) 

Total Ranking Score 20 9 28 

Relative “Subjective 
Cost” Score 

20/20 = 1.00 9/20 = 0.45 N/A - Eliminated 

DRAFT



Section 6 Treatment Plant Alternatives Analysis and 
Recommendations Tighe&Bond 
 

 

Wastewater Management Plan  6-34 

After reviewing both MBR proposals and performing the subjective ranking criteria 

presented above, the evaluation of MBRs was eliminated from moving forward into the life 

cycle cost analysis for the following reasons: 

• The one main advantage of MBR technology is that it can solve the problem of fitting 

into sites with limited available space.  Based on the layouts of all three alternatives 